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Note

Item 10, 3 inch BSP externally threaded sink inlet assembly, is to be welded into
the sink aperture prior to installation of the machine.




725, 726, 800 Series and Dump Station

700 SERIES FOCD WASTE
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PARTS LIST

723
ltam Pari No Description Item Part No Dascription
1 EG0/021 Flange Plate Assembly g J02/134 Ball valve / Stralner
2 A11/250 Gaskst E] $60/013 Releaze Key
3 D26/008 Washer M6 10 EB0/918 Sink Inlet Assembly
D25/005 Wwasher M6 Shakeproof
D20/013 Full Nut M6 i1 4044319 Trough Injet
D1g/118 Serew M3
T2 EGD/022 TForque Bar
4 CH0/00%11 interfaca Casting
12 E10/019 Silver Saver (Cplional)
5 EBOMD1R Baifle YWelded Assenibly
14 5307353 Starter Box 230-1-80
3 Ga0/157 Motor 1. 1kW 230-1-60 (301350 Starter Box 409-2-50 4 Wirs
G40MER Kotar 1.1K\W 400-3-50
C22/01011 Top Housing
D20/039 1410 Philldas Nut
D18/001 10 x 30 Hex Head Screw
D25/010 1410 Plain \Washer
C23/015 Rotor
AQD2/0e7 Speedi Sleeve
C13/00511 Cutter ring
D19/044 13 % 16 Hex Head Serew
D25/070 Nylon YWasher
L22/0687 \Washer
D25/04 Filbra Washer
A02/043 Seal
E30/102 Rator Filnger
E30/103 Flinger Bafile
L22/084 Rator Spacsr
ATiME2 Iotar Shield Gasket
A00/148 Beating
D23/023 Stud
D25/012 18 Selac \Washer
D20/023 i3 Full Nui
L54/001 Dowell Pin
Al1/145 Hopper gaskel
A11/093 Wasts Ouilet Gasket
C22/004M1Z_| Waste Cuilet
De/097 W3 x 20 Hex Head Strew
7 S60/013 Solenoid 230V {1oh)
SB30/008 Solenold 400V {4 wirg 3ph)
JO4/073 Straight Coupler

When ordering spare parts or accessories always quote the SERIES

NUMBER of the machine, found on the rating label.




725 & 726 Series.

lfen Part No Description ltem Part No Daseription .
1 EG0/01 Frame - 728 5 560/004 Solenoid 230V {1oh & 5 wire 3ph)
A10:481 Adjustatile Fool 560/003 Solenaig 400V {4 wire 3ph)
A13/054 Square Foot J04/073 Straight Couplar
J01:830 Copper Fipe
2 EG0/0B Hopper - 725 JO3/134 Ball valve { Sirainer
EG0/009 Hopper & Too - 726 J04/130 Elbaw
D19/03 5 % 10 Hex Head Screw
D25/021 M5 Plain Vasher 4] EGB/0C7 Front Fanel - 726
D28004 iz Shakeproof Washer D1£i031 M3 % 10 Hex Head Screw
D25/021 3 Platn Washer
3 EB0/0D4 Baifle D25/004 M3 Shalkeproof Washer
A31/002 aanet
D21/042 45 % 10 Pan Head Screw 7 G451053 Switch taterlack
D25/004 M3 Shakeproof Washer D21/047 W& x 23 Pan Head Screw
168 nterlock Buacdy 025/004 S Shakeproof Washer
169 nierlock Knoh
1148 Inierlack Plug g G75/021 Termingl Box
D26:017 Pin D21/101 MZ x 10 Pan Head Screw
[ G40/157 Wiotor 1.1%% 230-1-50 g [EEDIERK] Starter Box 230-1-50
G40/158 dotor 1.1k 400-3-50 G350 Starter Box 400-3-50 4 Wire
C225010K11 1o Housing G303 Starter Box 400-3-50 & Yire
D20/039 1410 Philidas Nut EB0/MAT Back Plaie — 726
D386091 K10 % 30 Hex Head Screw A10/134 Blind Grommat
D25/010 W10 Plzin YWasher A1NTT Sponge Washer ~ 726
523/014 1 Rotor
AD2/047 3peedi Slegve QPTIONAL ITEMS
1340051 cutier ring
D12i044 2 X 18 Hex Head Screw EB60/010 Side panel - 726
D25/070 Nylon *Masher
L32/067 Wagher
D25/041 Fibre Washer
A02/348 Seyl
E30/102 Rotor Fiinger
E30/103 Flincer Baflle
L32/064 Roter Spacer
ATUIEZ Woiar Shiefd Gaskat
A00/148 Bearing
D23/023 Stud
D25/012 143 Seloc \Washer
D20/02% 48 Full Mut
L54/00% Dowsll Pin
2111145 Hopper gasket
A11/038 fraste Quilet Gasket
C23004K1Z | Waste Quiled
D19/097 M6 ¥ 30 Hex Head Screw

When ordering spare parts or accessories always quote the SERIES

NUMBER of the machine, found on the rating label,




800 Series and Dump Station,

Item Part No Descripilon ltem Part No Description
1 E08/008 Frame - 526 & S60/004 Solgnold 230V (5 wire 3ph)
EG8/005 Frame — Dump Station 560/003 Solenoid 400V {4 wire 3ph)
A10/481 Adjustable Foot J04/073 Straight Coupler
. J01/044 Copper Fipe
2 E68/001 Hopper - §25 J03/134 Ball vaive / Sfrainer
8/010 Hopper & 100 - 8205 J04/120 Elhow
£83/009 Horper & Ton — Buma Siaticn
019031 M5 % 10 Hex Head Screw 5 EG8/007 Front Panel - 826
D2E4021 M3 Plain VWasher EB8/005 Front Pansl ~ Dutip Station
D25/004 P35 Shakepronf Washer D19/031 M3 x 10 Hex Head Screw
D25021 143 Plaln \Washer
3 E(8:/002 Baffle D25/004 145 Shakeproof Washer
A31/002 vagnet
D21/043 15 % 10 Pan Head Screw 7 G45053 Switch Interlack
D25/004 M35 Shakeproof Washer D21/047 % x 25 Pan Head Screw
4138 Inierlack Body D25/004 145 Shakeproof Washer
1169 Iniarlack Knah
1148 Interack Plug g 78/021 Termingl Box
0261017 Pin D214101 M4 x 10 Pan Head Screw
4 G40/122 Wotor 2. 2KW 400-3-50 Q G30/223 Startsr Baz 400-3-50 4 Wire
A10/2686 Cable Gland G30354 Starter Box 400-3-50 5 %¥ire
£A4/001 12 Housing EGD/007 Back Plaie ~ 826 & Dump Siation
0237024 Stud A10/13% Blind Grommst
D20/030 1116 Haji Nut AVIMTT Spenge YWasher — 326 & Dump Siation
£24i004142 Retor
C15013k11 Cutter ring 10 EG8/D12 Fascia Panet — Dump Stafion
D$/109 M16 x 25 Hex Head Screw D12/031 Screw — Dump Siation
D1£/050 110 % 20 Hex Head Screw D25/004 Shalieprool YWasher — Dump Station
D28/023 vian Vasher
L32/018 wWasher 11 Fi33/200 Pre Rinse #R2 — Clumip Siation
D25i022 Filrg Washer
A02/060 Seal FTIONALITEM
A02/061 Speedi Slzeve
E30{020 Rotor Flinger EG8/D12 Side Pansi - 326
L54/004Z Seal Slesve
A02/052 Seal
J06:028 Nylon Tube
D22/035 Stud
D25/011 112 Plain Washer
D20/03 W12 Myloc Nut
D26/007 Tenslon Pin
[22/048 1410 % 16 Socke? Head Seraw
A1415Q Hopper gasket
A11/098 Viaste QOuilet Gasket
C23004m1Z | Waste Outlet

When ordering spare parts or accessories always quote the SERIES

NUMBER of the machine, found on the rating label.




